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- AHTEPNAUTT
Y‘ 58 HUKO ThIOb Yicpauia, . HuKOTIUtk, Np. TpYGHHKOE, S6
Ten:/hane: +38 {05662) 2-10:70
MHCIEKLIMOHHBIA CEPTUDMKAT Ne 3092/6
INSPECTION CERTIFICATE Ne
EN 10204/3.1-2004
Mpysoncnysarens  North American Interpipe, Inc. Kontpaxr Ng 14-0461
BUYER 1800 Wesl Loop Sauth, Suite 1350, Contract No
Houston, Texas 77027
Crpana UsSA
Country
TpaxcnopTHos
cpaacTeo Ne 535695647
vehicle
Dara 30.05.2014 fuer 1 Nwcros 1
Date Sheet Sheefs
TpebGopaHKA API GL{PSL-1)-2012 ASTM A 106/A 1060-20117
Requirements ASME SA 106-2010/ ASTM A 53/ A 53M-2012/ASME
SA 53-2010/NACE MR 0175-2009/NACE MR0103-2010
Knaccrocreskw  PSL-
Class of dalivery
HavmeHoBaHKE M X0A ToRapa TpyGat craneHbie GECLUOBHbIR
Descriplion and code of goods rOpPAMGKATEHHLIE ANA HedhTeraaonposoaos
. Seamiess sieel hot-rolled plpes for oil and gas pipelines
Mamoa [ Homep | Homep Meapxa Homepa | Homepa :
Item No | wecra TRy CTanM nnesok | naprui Pasmeptd Konuuecrao
Package | Pipe Steel Numbers |Numbers Dimenslons Quantity
No Ne Grade of heats | oflots
Kpartkoe AvameTp {romumna AnnHa metpax | wr.
oGoaHauanne diameter | wall thickness length | melereage; places
Brief ’ acim | pwoiiu by yr.
Designation Inch inch ft ft
1 b3 | BiX42 1142154 1370 10.750 0.584 34.1-35.1 104,6. 3
2 20 BiX42 1142154 1370 10.750 0.594 34.1-35.1 104,8 3
3 26 BiX42 1142164 1370 10.750 0.594 34.1-35.1 104,8 3
4 27 BX42 1142154 1370 10.750 0.504 34.1-35.1 104,9 3
5 23 BX42 1142154 1370  10.750 0.504 34.1-35.1 104,7 3
6 22 BX42 1142154 1370 10.7560 0.584 34.1-35.4 1048 3
7 28 BfX4z2 1142154 1370 10.750 0.584 34.1-35.1 104,68 3
8 29 BAX42 1142154 1370 10,750 0.594 34.1-35.1 69,7 2
NFS 10 Sch &0 TOTAL 802,98 23 3487 53399
BUI ] N
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LAITED IABIOTY COMPANY:
_, 1&_ | INTERPIPE MINTERBIPE NIKG TUBE"

NIKO TUBE E LKRAINE,. anmpo!,g‘{l‘rubmkw ave. Tel fFax +38 {05662).2-10-70



OBILECTRO € OrPAHWMEHHOR DTBETCT BEHHOLTMG

BY MHTEPIIANN  Scmgsomuion ,
¢ HUAKO ToHOh Ykpauz, . Huxoriony, np. TpySrmkos, 56
Ten:fhaxe: +38 fos662) 21070
MHCNEKUMOHHLIA CEPTUOMKAT Ne 3035/B

INSPECTION CERTIFICATE Ne
EN 10204/3.1-2004

fpyacnonyyarens  North American Interpips, Inc. KoHrpaxr Ne 14-0461
BUYER 1800 West Loap South, Suite 1350, Contract No
Houston, Texas 77027
Crpana USA
Country
TpaHcropTHoe
cpeacrao Ne 55063259
vehicle
Dara 30.05.2014 nucr 1 Jivcroe 1
Date © Bheels
[Trebonarus AP—'—Wl 5L(PSL-1)-201Z ASTM A T06/A 108M-20111
Requirements ASME SA 106-2010] ASTM A 53/ A 53M-2012ASME
SA 53-210/NACE MR 0175-2009/NACE MR0103-2010
Knace nocrasku PSL-1
Class of delivary
HaumeHoBaHMe M koA TOBAPA Tpybul cranuHHe Secluonywie
Description and code of goods FOpRYeKaTaltbie AnA HedTerazonpoBoACE
Seamless steel hol-rollad pipes for il and gas pipelines
Nenoa | Homep | Homep Mapka Homepz | Homepa
llsmMNo | wmecra Tyl cTanu NAGBOK | napTwii Pazmepe! - Konryectso
Package | Pipe Steel Numbers |Nurmbers Dimensions
No No Grade of heals | oflcis
HPATKDE AnAMATp [TORWMHA CTeN AITHHA
oboaHaveHue diameter | wall thicknass length-
Brief AloAM ANii gyT
Deslignation Inch fnch f
i 25 BiX42 1142154 1370  10.750 0.594 34.1-35.1 104,7 3 €867 6955
2 24 B/X42 1142184 1370 10.750 0.594 34.1-35.1 104,8 3 6 967 6 956
3 13 B/X42 1142154 1370 10.760 0.504 34.1-35.1 04,8 3 7 000 6 989
4 16 BiX42 1142164 1370 10.750 0.554 34.1-351 104,68 3 6 956 60845
5 15 B/X42 1142164 1370  10.750 0.594 34.1-35.1 045 3 6856 6945
8 14 BX42 1142164 1370 10.780 0.554 34.1-35.1 104.6 3 6957 6956
7 17 BrX42 1142154 1370 10.750 0.584 34,1-35.1 104,7 3 6045 6934
8 18 B/X42 1142164 1370 10.750 0.594 34.1-35.1 104,8 3 6 967 6956
9 19 BX42 1142154 1370 10.750 0.5%4 34.1-36.1 104,7 .3 6034 6923
10 8 B/X42 1142154 1370 10.750 0.594 34.1:36.1 104,6 3 6867 8956
11 ] BX42 1142154 1370 10.750 0.584 34.1-35.% 69,8 2 4 863 4 652
12 2 B/X42 1142154 1370  10.750 0.594 34,1-35.1 104,7 3 6980 6978
13 3 B/X42 1142154 1370 10.750 0.594 34.1-35.1 104,5 3 7022 7011
14 6 BX42 1142154 1370 10.750 0.594 34.1-35.1 104,7 3 -6989. 6878
15 11 842 1142154 1370 10.750 0.594 34.1-35.1 104.6 3 5978 6957
16 12 BiX42 1142184 1370 40.750 0.594 34.1-35.1 104,7 3 5067 6 958
17 3] BiX42 142154 1370  10.750 0.584 34.1-38.1 104,7 3 6934 6923
18 7 BX42 1142184 1370 10.750 0.594 34.1-35.1 104,7 3 6978 6 867
19 4 BiX42 1142154 1370 10.750 0.594 M.1-36.1 104,7 3 8934 6923
20 1 BiX42 1142154 1370 10.760 0.594 - 34.1-35.1 104,7 3 6967 5958 -
21 10 BiX42 1142154 1370 10.750 0.594 34.1-35.1 104,8 a 6989 8978
NPE 10 Sch 80 TOTAL 21634 82 144036 143 BOS
BUNDLES 21
| INTERPIPE  LMISIUABLITY COMPANY
; S{NTERPIPE NIKO TURE® , .
NIKO TUBE UKRAINE, Nikopol, 56, Trubnikov-ave, Tel,/finc +38 (05662) 2-10-75




WHCNEKLMOHHBLIA CEPTUDUKAT Ne 3092/6 Nuer 1 TNucros 1
INSPECTION CERTIFICATE Me Sheet Shests

Xvmnqeckuil COCTaB N0 COPTHAMKATHEIN ABHHLIM HE J3rOTOBKY
Heat analysis acc, to the manu facturer certificate

Homep | Xsmuniecxuil cocTas B % Chemical wmgosllion % . 3esog
nnasx Mn L] S P Cr NI Cu Mo T v Nb Al BArOTCEHTENL
Number . ] J2roTORNM
of heat x100 x100 x100 x1000 |x1000] x100 *100 | x100 | x1000) x1000] x1060 | x1000 | x5000[ MMetal supplier,
min 29 10 -
max 25" 108 30- 30 40 40 40 | 150 =150
1142154 18 79 24 5 g 5 1 19 10 5 5 1 35  «DneprStesls.
11421541 18 79 26 ] 7 5 11 17 11 2 1 1 7
1142154-2 18 79 28 E) 7 5 11 17 1 2 1 1 37

Hoat analysls acc.to the manufaciurer certificate/ AHENWS NHABKM COMACHD CEPTUWKATE JAB0A3-HIrOTOBKTARA
1.2.-conlrol analysis of pipes/ 1.2.- voHTponuHLIA aHanus or TpyS

MEXaHIMECKUE UCILITAHHA

NPONIBERSHE Ha NPOAONEHLIX
Ne nfn Homepa YaepHbiil H3mb obpasuax. i
ltemNo | napwit | npousocv | Texysectw | yANuHeHMD Hardness KV -0°C ix Machanleal test was performed
Numbers | Tenslle Yield Relative Iimpact Test on lgngitudinal specimen
of lots strength strength alongation KV -0°C-J Lupung obpasya, mwigoin
- Width of specimen,
mmvinchi - 38,1/1.500
Anvng oipasua, MaiBiokm
PS5 PSI % _ 1 | 2 1 3 1 co/Av |Lengthof specimen,
60200 | 42100 1.0 HRB__[HRC - mm/inch — 50,0/2"
1-8 1370 75100 51600 36,0 858584 <22
1142154 74300 48700 37.0 85,8365 <22

TpyGbl HIFOTORNEHE! M HCRLITAKEI COTNAacHO TpeSoBannam APl SL(PSL-1)-2012/ ASTM A 106/A 108M-2011/ ASME SA 108-2010/
ASTM A 53/ A E3M-2012/ASME SA 53-2010/ NACE MR 0176-2009, peaynsTaTs YAORASTEOPUTENLHLIS.

Tubes producad and test according to requirements APJ SL{PSL-1)-2012f ASTM A 106/A 106M-2011/ ASME SA 108-2040/
ASTM A 53/ A 5IM-2012/ASME SA 53-2010/ NACE MR 0175-2009, resuit satisfactory,

Cocroanne NocTankH (NOBepPXHOCTL) TpyGhi NOKPEITE! YOPHEIM faxoM. TpyGn! OTTpyXeHE! ¢ KONNAUKAMI.
ByayansHLIA KOHTPONb HAPYKHOA U BHYTPEHNEIN NOBEPKHOCTH BLINGNHEH C YROBNETBOPUTENLHEIMN POIYNLTTEMM,
MamepeHua reOMRTRMHECKNX NAPAMETROR NPOBEABK! C YACENETROPUTENEHEIMA PRSYNILTATAMM.

Delivery condition (surface) Pipes are coated with black varnieh, Pipes have caps,
.Visual inspection of exdemal and inlemal surfaces was performed with satisfactory results.

The results of measurements of geometric parameters are satisfacory.

TepmocGpaGoTia:  HopMannayiolnit npoxar. '

Heat treatment: Normalizing rolled.

Hepaspywanowui KOHTPOML: HeT

Nondestruztive glectric test: no

Texnanoryyeckue cBoHcTES: CnnicLEaHwe-y4OBRBTEOPMTENEHO.

Technological properties: Flatting test is satisfaclory.

TWAROMCMLITaHKE YAOBRETEOPUTENEHG, UGTLITATENLHOA ABEAGHWe 2970 PSi Bpemn BLIAEPHIM Ha MEHES 5 cak
Hydrostatic test satisfaciory hydro-pressure 2970 PSi duraliqn not lass then 5 sec

Tpy6ei NOCTEBNAIOTCR © acKkoi. Pipes hava havelisd ends. /
Macca dakruueckan. Actual weight y /@ )
Crpana nponcxongenia Ykpayxa, Country of crigin Vkraine. I s
PeMOHT CBApKCH SanpelyeH -‘Repair by means of welding is forbidden / f;,l

HEL s

enko@nstrintarpipe.biz, ,.ﬂ':é'i,:‘f___}l!i:?gy.__
: /A KOTONE,

Bawy npeanoMHUA RO YIYMWEHKID APOAYKLIANA NPOCHM HENPABTST, HA 2N.3Ap8c Z—
dress: 7 [

Yuo are requested to submit your propasals gonceming product quality improve gl EUCY

b nam: 30.05.2014 Hucnamp:
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UHCNMEKUWOHHLIA CEPTUOUKAT Na 3035/ Jiwer 1 ueros 1
INSPECTION CERTIFICATE Ne Sheat Shests
XyMuueckuli cocTas no GepTHMKATHEIM JEHHBIM Ha 3aroToRKY
. Heat ana_l;%is ace, to the manu faclurer certificale
Homep  [Xumusecknit cocras 8 % Chemical composilion % _ 3asoq
nNABEKM [» Mn Si §. P Cr Ni Cu-| Mo Ti v Nb Al MarQTOBUTENL
Number - ) 98roTOBKU
of rlrl'nme:l x100 ;xégo x}go x1000 |x1000]  x100 x100 | x100 | x1000| x1000 | x1000 | x1000 | x1000| Metal supplier.
max 28 | 106 30 |50 40 40| 40 | 150 =150
1142154 18 7 24 5 9 5 11 18 10 5 5 1 36  «DneprSteals.
11421541 19 78 26 5 7 6 " 17 14 2 1 i a7
1142164-2 18 79 25 & 7 ] Lk 17 11 2 1 1 37
Heal analysls ace.to the manufaciurer cartificale/ AHBITAS ARARKK COMMACHT CEPTWDNKATA 3AB0OAG-MZMOTOBMTENA
1.2.-contro! analysis of plpes/ 1.2.- KOHTpONEHLIET AKaNKS oT TpYD
PE3VNLTATH NCNBITAHWA ~ TEST RESULTS _ .
_Mr_lmt_morel __MeiaHuvecive uenkTaHns
NPOUIBEAGHE! HA NMPOADALHEIK
Ne vn Homepa | Mpagen Npepen | OmHogwrereioe|  TaepaocTe, Ynapyud warub oGpasuat.
Rem No napmid | NROMHOCTH YAnKHaHHe Hardnass Kv -D°C O Mecharical tast was performed
Numbers } Tensile Yield Relative Impact Tast on longitudinal specimen
oflots sirength sirength elongation KV 0°GJ LLinpuna oBpasua, MmiRcAM
Width of specimen,
mmv/inch - 38,1/1.600
_ I T Anua obpazya, mfacim
PSi PSi % 1 2 [Av {Length of specimen,
6 4210 31,0 [ ARB [HRC - Imm!innh —60,042°
1-21 1370 75100 £1600 36,0 858584 <22 - - - -
1142154 74300 48700 37,0 85.83.85 <22 - - - -

TpyGit waroToaenk W MCTILITAKSL! cornacHo TpeGosanwam AP] SL{PSL-1)-2012/ ASTM A 108/A 10EM-2011/ ASME SA 106-2010/

ASTM A 53/ A 63M-2012/ASME SA 53-2010/ NACE MR 0175.2008, peaynLTarsl yR0BNeTBOPHYeNLHLIEG.
Tubes produced and test according to requirements API SL{PSL-1)-2012/ ASTM A 106/A 106M-2011/ ASME SA 108-2010/
ASTM A 53/ A 5IM-2012/ASME SA 53-2010/ NACE MR 0175-2009, result satisfactory.

CocToaHNe NOCTABKH (NOBEPXHOCTS) TpyGe! NOKPLITE! YSPHLIM NaKoM. TpyOL OTTDYEHE! ¢ KONNaYKEMH.
"BuayanuHbii KOHTPONE HAPYHHON 1 BRYTPEHHEH NOBEPXHOCTY BLINCIHEK C YAOBNETEOPUTENBHBIMH POSYILTATAMN.

VlaMepeHuA reoMETPHYSCMX fpaMETPOB NPOBBAEHE! C YAOBNGTEOPUTENLHEIMA POsynLTATAMA.

Delivery condition (surface) Pipes are coated with black varnish. Pipss have caps.

Visual inspection of extemal and Intemal surfaces was performed with aatisfactory results.

The results of measurements of geomatric parameters are salisfactory.

TepmooBpaGorea:  Hopmanuayowwni NPoKET.

Heat treatment: Nommalizing rolled.

Hepaspymaiomuii koxvpons: HaT

Nondestructive electric test: no
" TeXHONOMYBCOKHS cROficTRA: CnnouiMBaHne-y4 0BNOTEOPUTENLHD.

Technologlcal properties: Flatling test is satisfaclory.

FapponcnTEHME YACBASTEOPUTENbHO, HCNBITAaTENEHOE AaBheHhe 2870 PSi spemn suiaepion He MeHee 5 cek

Hydrostalic test satisfactory hydro-pressure 2070 PSi duration not less then & sac

Tpybul nocTannmoTen ¢ gackof. Plpes have bavelled ends.

Maceca pakmmeckan. Actual welght

Crpaxa npoucXowaeHna YrpauKa. Country of origin Ukraine.

PemoHT caapkoit sanpeluen Repair by means of welding is forbidden

30.05.2014
fi4& HEWED Ty KIOROV TV,

Bara:
Date:

& R, 2




